
 

Administrative Draft 
Municipal Service Review 

The Town of Windsor and Subsidiary Water District 

 

Sonoma LAFCO 
January 7, 2021  

E Mulberg & Associates 
P.O. Box 582931 

Elk Grove, CA, 95758 
916.217.8393 

 



TABLE OF CONTENTS 
ACRONYMS ................................................................................................................................................................ iv 

 Introduction ........................................................................................................................................................ 1-1 

 Purpose of the Municipal Service Review ................................................................................................. 1-2 
[...]
Additional  
Description 

Projected Water Use (Acre-feet per year) 

2020 2025 2030 2035 2040 

Single Family   2,434 2,400 2,372 2,408 2,463 

Multi-Family   156 153 151 152 153 

Commercial   543 551 562 580 598 

Industrial   123 127 130 135 140 

Landscape Irrigation 572 583 601 623 645 

Other  15 16 16 17 18 

Losses  201 204 206 209 214 

Landscape Esposti Park 
Irrigation (Raw) 

50 50 50 50 50 

Total 4,093 4,084 4,088 4,173 4,282 

% Change beginning in 2015 32% 32% 32% 35% 38% 

Notes: "Other" uses include fire lines, metered hydrants, etc. 
Source: GHD 2016. 

 Water Supply 

The majority of the Town’s potable water supply is surface water, its source being the Russian 
River from the Town’s Russian River Well Field, which diverts water under the SCWA’s diversion 
rights. The Town also purchases surface water directly from the SCWA, which is delivered into 
the Town’s distribution system through the SCWA’s Santa Rosa Aqueduct.  The Town also owns 
groundwater wells, known as off-river wells. Currently, four of the Town’s five off-river 
groundwater wells are inactive. One active groundwater well, the Esposti irrigation well, 
provides raw water for the irrigation of Esposti Park.   

Table 5-10 shows available water supply from all sources, including surface water, recycled 
water, and ground water.  The table also shows the total water available through water rights.  
The current demand is approximately 3,000 AFY while total available through water rights is 
approximately 5,600 AFY.  Available potable water supply appears to be adequate to 
accommodate projected increases through 2040. 

 

 

  



Sonoma LAFCO - Town of Windsor and Subsidiary Water District 
Administrative Draft Municipal Service Review Capacity of Public Facilities 

 
 

5-21 
 

Table 5-10: Water Supply, Actual 2015  

Water Supply Additional Detail on 
Water Supply 

2015 

Actual  
Volume 

(AFY) 

Water Quality 
Total Water 

Right 

(AFY) 

Surface Water Russian River Well 
Field(a) 

2,588 Drinking Water 5,625 

Surface Water 
Purchased from the 

Water Agency(b) 460 Drinking Water 
 

Recycled Water 
Potable Offset(c) 485 Recycled Water 485 

Other Supply (d) 1,336 Recycled Water 1,336 

Groundwater Esposti Irrigation  
Well 

50 Raw Water 50(e) 

Total Non-Potable Supply 1,871 Total Non-Potable 

 

1,871 

Total Potable Supply 3,048 Total Potable Supply 5,625 

Total Supply 4,919 Total Supply 7,446 

Notes: 
Under the Water Agency's surface water Right 
Transported through the Santa Rosa Aqueduct 
Potable offset uses include landscape and golf course irrigation and toilet flushing at two sites. 
Source: GHD 2016.  

The Town’s potable water supply is expected to increase by 2030 whereby two new off-river 
wells will be providing the Town with additional potable water supply. The Esposti municipal 
well is currently being developed and is located near the Esposti irrigation well. The second well 
will be drilled in the future and is referred to as the North Windsor well. 

In addition, the distribution capability of the recycled water system is expected to increase by 
2025 and again by 2030, creating more potable offset opportunities within the Town. Table 5-
11 presents projected water supply for the Town in 2020 through 2040. In the table Safe Yield 
means the value is supported by water rights. 

 

 

 



Sonoma LAFCO - Town of Windsor and Subsidiary Water District 
Administrative Draft Municipal Service Review Capacity of Public Facilities 

 
 

5-22 
 

Table 5-11:  Total Projected Water Supplies  
Water Source 2020 (d)  2030 2040 

  Reasonably 
Available Safe Yield Reasonably 

Available Safe Yield Reasonably 
Available Safe Yield 

Surface water 5,118 5,625 5,200 5,625 5,200 5,625 
Groundwater 375 850 700 1,700 700 1,700 
Recycled Water 485 485 527 527 527 527 
Total 5,978 6,960 6,427 7,852 6,427 7,852 

Source: GHD 2016. 

The Reasonably Available Volume indicated for the Surface Water in all years listed is an 
estimated reasonable supply and is less than the Total Water Right of 5,625 AFY. 

In 2020, groundwater includes 50 AFY of raw water for irrigation from Esposti Irrigation well 
plus 325 AF of reasonably available supply from the Esposti Potable well. By 2030 it is expected 
that an additional 325 AFY of reasonably available potable water supply could be augmented 
from the planned North Windsor Well but since the well is not yet constructed, the reasonably 
available volume and safe yield are estimates only. 

This reported volume of recycled water is the volume that offsets uses which would otherwise 
require potable water. These used include landscape irrigation, golf course irrigation and toilet 
flushing for a small number of commercial customers. 

 Water Demand and Supply Assessment  

When comparing water demand and water supplies in future water year conditions, the 
comparisons are made for an “average” precipitation year, as well as for single-dry and 
multiple-dry water year conditions in five-year increments to 2040. The single-dry and three-dry 
year conditions are applied to projected water demands and supplies. The purpose is to 
evaluate whether there could be shortfalls in supply in various water year conditions, and if so, 
to provide a basis for planning for those conditions. 

Normal Year 

The first supply and demand comparison is for a normal, or average, water year. It is projected 
that the Town will have adequate supplies in normal years through 2040. Table 5-12 illustrates 
that there is a substantial difference between projected demands and supplies, indicating that 
the Town will have more than adequate supply to meet its normal year water demands. 

 

 

 



Sonoma LAFCO - Town of Windsor and Subsidiary Water District 
Administrative Draft Municipal Service Review Capacity of Public Facilities 

 
 

5-23 
 

Table 5-12:  Normal Year Supply and Demand Comparison (AFY)  

  2020 2025 2030 2035 2040 

Supply totals (a) 5,978 6,087 6,427 6,427 6,427 

Demand totals 4,605 4,611 4,615 4,700 4,809 

Difference 1,373 1,476 1,812 1,727 1,618 

Notes:(a) Supply totals   raw water and recycled water, which is used as potable water offset. 
Source: GHD 2016. 

 

Single-Dry Year 

Table 5-13 presents supply and demand comparisons for single-dry year condition for the Town 
projected out to 2040. This is based on the SCWA’s modelling, which uses the 1977 drought 
conditions for calculating single-dry year conditions. In calculating the supply totals for the 
Town in the single-dry year conditions, the SCWA’s anticipated curtailment was applied to all of 
the Town’s supply from Russian River sources. Added to those curtailed Russian River supplies 
are the recycled water and off-river current and projected well water which is estimated to be 
reasonably available to offset potable demands in times of drought or emergency curtailment 
of Russian River supplies. 

Table 5-13:  Single-Dry Year Supply and Demand (AFY)  

 Supply/Demand 2020 2025 2030 2035 2040 

Supply totals (a) 5,978 5,255 5,543 5,491 5,439 

Demand totals 4,605 4,611 4,615 4,700 4,809 

Difference 1,373 644 928 791 630 

Notes: (a) Supply totals equal the Russian River supply sources multiplied by the percent available during a dry-year scenario, plus 
groundwater from the Town's off-river wells and recycled water supplies. 
Source: GHD 2016 

 

 



Sonoma LAFCO - Town of Windsor and Subsidiary Water District 
Administrative Draft Municipal Service Review Capacity of Public Facilities 

 
 

5-24 
 

Multiple Dry Year 

According to the results of the SCWA water supply reliability modelling, the multiple-dry-year 
condition that occurred beginning in the year 1988 is the worst experienced in the region in 
terms of impact to water supplies. Based on this analysis, it is projected that the Town’s supply 
would exceed demand in the multiple-dry year condition, as illustrated in Table 5-14 The 
multiple-dry year condition considered the curtailed surface water supply from the SCWA in 
addition to the Town’s current and projected off-river groundwater supply and potable water 
offsets from recycled water. 

 Windsor Water District – Wastewater Services 

The Town provides wastewater collection and treatment through the Windsor Water District to 

Table 5-14:  Multiple-Dry Year Supply and Demand (AFY) 

        Year 2020 2025 2030 2035 2040 

First year 

Supply totals 5,978 6,087 6,427 6,427 6,427 

Demand totals 4,605 4,611 4,615 4,700 4,809 

Difference 1,373 1,476 1,812 1,727 1,618 

Second year 

Supply totals 5,753 6,012 6,027 6,027 6,027 

Demand totals 4,781 4,858 4,912 5,009 5,131 

Difference 972 1,154 1,115 1,018 896 

Third year 

Supply totals 5,753 6,012 6,027 6,027 6,027 

Demand totals 4,781 4,858 4,912 5,009 5,131 

Difference 972 1,154 1,115 1,018 896 

Source: GHD 2016.  

8,980 customers.  Table 5-15 shows the distribution by customer class.  The table shows most 
of the customers are residential, primarily single family and some multi-family. 



Sonoma LAFCO - Town of Windsor and Subsidiary Water District 
Administrative Draft Municipal Service Review Capacity of Public Facilities 

 
 

5-25 
 

Table 5-15:  Wastewater System Connections by Customer Class FY 2018-19  

Customer Class Number of Connections 

Single Family Residential 8,012 

Multi-family Residential 89 

Commercial/Industrial 329 

Other 550 

Total 8,980 

Source:  Town of Windsor 2020e. 

The Town’s wastewater collection system consists of 94 miles of public sewer lines, 1,728 
manholes, 525 cleanouts, and two lift stations.  In addition, there is one mile of private branch 
sewers and approximately 6,100 private sewer laterals. 

The Town of Windsor has a 74-acre wastewater treatment plant and five effluent storage ponds 
that comprise the Town’s wastewater treatment and storage facilities. The Windsor Water 
District operates the Windsor Water Reclamation Facility (WRF). The WRF is located at 8400 
Windsor Road, across from Windsor High School.  The first sewage treatment facilities 
developed by the Town were constructed in 1964 to serve the Windsor area, which had a 
population of 772 people at the time. In 2020, the WRF serves a population of approximately 
27,000 in the Town and some surrounding areas. Over the past 50 years, the WRF has grown in 
size and has been upgraded several times, although some of the original structures are still in 
use. 

Over ninety percent of the wastewater flow reaches the treatment plant entirely by gravity 
flow, and the remainder requires two lift stations to convey flow to the plant. These stations, 
owned and operated by the Town, are located at Vintage Greens and Shiloh Greens. 

The treatment process consists of the following: 

• Influent pump station; 

• Headworks with mechanical screening, grit removal via grit separator and classifier, and flow 
measurement; 

• Extended activated sludge and secondary clarification; 

• Chemical addition for tertiary flocculation, tertiary clarification, and sand filtration; 



Sonoma LAFCO - Town of Windsor and Subsidiary Water District 
Administrative Draft Municipal Service Review Capacity of Public Facilities 

 
 

5-26 
 

• Disinfection with UV light; and 

• Biosolids stabilization ponds. 

The current permitted capacity of the WRF for average dry weather flow conditions (ADWF) is 
1.9 million gallons per day (MGD), but the treatment design capacity is 2.25 MGD. The ADWF 
treatment capacity is constrained by the overall reclamation system reuse and disposal 
capacity. The current maximum permitted peak week wet weather capacity is 7.2 MGD.  

Table 5-16 shows historical average dry weather flow for the period 2014-2017.  The average 
for the period was 1.34 MGD. 

Table 5-16:  Historical Average Dry Weather Flow 

Year ADWF (MGD) 

2014 1.36 

2015 1.41 

2016 1.34 

2017 1.27 

AVERAGE 1.34 

Source: Hazen and Sawyer 2019. 
 

The average shown is for 2015 through 2017 in order to be consistent with the concentrations 
and loadings data sets, which includes only full year data following the change in sampling in 
early 2014. 

The annual average flow to the WRF is 2.26 MGD for the period evaluated (2015-2017) with an 
(average) maximum day flow peaking factor of 3.01. Average flow to the facility appears to 
have increased from 2014 to 2017, however it is likely that this trend is due to the drought 
years of 2014 and 2015 followed by wetter years in late 2016 and early 2017. The average dry 
weather flow (ADWF) is defined as the lowest 30-day period of flow during a calendar year. The 
average ADWF for 2015 - 2017 as shown in the table was 1.34 MGD. 

In 2011 Windsor’s Wastewater Treatment Reclamation and Disposal Facility connected to the 
Geysers pipeline, which enables the plant to pump approximately 33 percent of its treated 
water for the generation of energy at steam fields in the Mayacamas Mountains.  The Town 
recycles almost two-thirds of its tertiary treated wastewater. The Town produces an average of 



Sonoma LAFCO - Town of Windsor and Subsidiary Water District 
Administrative Draft Municipal Service Review Capacity of Public Facilities 

 
 

5-27 
 

about 560 MG of recycled water each year. Recycled water is stored during the winter for 
urban and agricultural irrigation in the summer. Capacity depends on weather conditions and 
storage management. 

The remaining effluent flow is discharged to Mark West Creek. The Town is permitted to 
discharge to Mark West Creek between October 1 and May 14 of each year.  

The Town recently approved an updated General Plan that looks to 2040.  In conjunction with 
the General Plan update the Town commissioned a Water Reclamation Facility Modernization 
Study to assess impact of the General Plan.  The study was completed in early 2019. It reviewed 
present use and capacity and estimated needs through 2040.  

The Modernization Study concluded that sufficient hydraulic capacity remains for projected 
flows through 2040 for the major unit processes. The aeration basins (together) have sufficient 
capacity to treat Biological Oxygen Demand (BOD) through 2040; however, based on the design 
loads the aeration basins have already exceeded 90 percent of the design loading for total 
suspended solids (TSS) and total nitrogen available for biological growth.  Although the WRF 
consistently meets effluent permit limits for Total Nitrogen and TSS while operating with one 
aeration basin, increased loads in the future could bring the WRF above the design capacity 
with respect to these constituents. 

Determinations: 

Town of Windsor 

5.1      The Town of Windsor provides municipal services through a number of methods.  It 
provides parks, recreation, and public works directly.  It contracts for law enforcement, solid 
waste, animal control. Mass transit is provided through a JPA.  Water and wastewater are 
provided by the Windsor Water District, a subsidiary district.  

5.2 The Town of Windsor currently maintains five community and 14 neighborhood parks in 
Windsor totaling roughly 110 acres. In addition, the Parks and Recreation Department 
maintains seven public facilities (58,000 square feet) including three recreation facilities: the 
Huerta Gymnasium, Windsor Senior Center, and Windsor Community Center. The Town has 
adopted park standards which identify a need for 135.7 acres of parkland. The Town currently 
has 109.8 acres of parks and is short 25.9 acres.  As the population is anticipated to grow to 
33,600 in 2040, park standards dictate Windsor will need a total of 168 acres of parkland, 58.2 
acres more.   

5.3 The Public Works Department has the responsibility for design, construction, 
maintenance, and operation of the Town’s public works system.    The Public Works utilities 
maintenance division is responsible for operating and maintaining the sewer system and 



Sonoma LAFCO - Town of Windsor and Subsidiary Water District 
Administrative Draft Municipal Service Review Capacity of Public Facilities 